SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 2 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
= [ spectrum L
Ref Level 0.00 d8m  Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit PABS Limit ihm.k PAES
INE_ABS DARS 10 dgRF—fRLBIOUS | INE_ARS pARS
| SPURIOUS_LINE,
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm T
50 dBm I 50 dBm—% !
i ' | b ln A || et e e dhmm s o
Hine e oo M prprgd
-70 der 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.91004 MHz -57.58 dBm -44.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.49825 MHz -57.44 dBm -44.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -41.68 dBm -26.68 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83550 GHz -48.45 dém -35.45 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.93756 GHz -57.56 dBm -44.56 0B 1.520 GHz 3.000 GHz 1.000 MHz 2.99334 GHz -57.45 dém -44.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70219 GHz -43.81 dBm -30.81 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74213 GHz -43.07 dBm -30.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.35183 GHz -58.28 dBm -45.28 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.30534 GHz -56.19 dém -45.19 d&
13.000 GHz 19.500 GHz 1.000 MHz 19.44075 GHz -56.93 dBm -43.93 dB 13.000 GHz 19.500 GHz 1.000 MHz 19.40126 GHz -56.92 dBm -43.92 dB
™ - -7 v
Date: 14.DEC.2023 22:50.06 Date: 14, DEC 2023 22:55:25
Highest Channel / QPSK
-
Spectrum ] |:%1|
Ref Level 0.00 dém  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 d&d SPURIOUS | INE_ABRS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem J‘.
Lot guandy ~ P— p ey o e -
Lo e o i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -57.52 dBm -44.52 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -57.81 dBm -44.81 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.99910 GHz -57.38 dBm -44,38 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.78218 GHz -41.71 dBm -28.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.31884 GHz -57.96 dBm -44.96 db
13.000 GHz 19,500 GHz 1.000 MHz 19.40726 GHz -56.86 dBm -43.86 db
Date: 14.DEC.2023 22:56:45
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saronas. FCC RF Test Report

Report No. : FG3N2317B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0037
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0041

PAS

-10 Normal Voltage 0.0029 S
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0022
20 Minimum Voltage 0.0045

Note:

1. Normal Voltage = 13 V. ; Minimum Voltage =12 V. ; Maximum Voltage = 30 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TTEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 5

Peak-to-Average Ratio

Mode

LTE Band 5/ 10MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

Full RB

Result

Middle CH

4.90

5.86

PASS

LTE Band 5/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 24.80 dom  Offset 4.80 db

bo_Att 30 6B AQT 2ms @ RBW 10 MHz
[@15a view

[GF 836.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000

Date: 15 DEC. 2023 08:46:01

Mean | Peak | crest | 0% | 1% | 0% | o.o1% |
Trace 1 [ 20.92 dem | 26.35 dam .44 0B 2.49 da 4,26 dB. .90 dB £.28 8
—_—
Qi e

Middle Channel / Full RB/ 16QAM

Spectrum

@

Ref Level 24.80 dom  Offset 4.80 db
bo_Att 30 6B AQT 2ms @ RBW 10 MHz

[@15a view

[GF 836.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000

Date: 15 DEC. 2023 08:46:24

Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 19.94 d8m | 26.43 dBm .55 OB 3.04 dB 493 db .56 0B 6.32 db
J ()

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG3N2317B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.67 9.67

BW 5MHz

Mod. QPSK 16QAM
Middle CH 4.94 4.87

BW 3MHz

Mod. QPSK 16QAM
Middle CH 3.02 3.05

BW

1.4MHz

Mod. QPSK 16QAM
Middle CH 1.28 1.28

Spectrum oo Spectrum oo
Ref Level 24.80 dom  Offset 4,80 db @ RBW 300 khz Ref Level 24.80 dom  Offset +.80 0B & RBW 300 kHz
S S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o At S0d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
20 dem— ML) 17.01 dom) 20 dom—1] TN
X 837.9390 MHz Y 83¢
L | N e . P ] U e
10 dBr - < ndg 26.00 dB P - o e B
Lo ds 7 Bw 1 9.670000000 MH 0 da 7 Bw \ 9.670000000 MH
) factor | a6 ! ) factor \ a6,
0 dam—or} ' Q factar | 167 0 dBm i Q factar \ 10
4 § A
10 ¥ T -10 4
i I
| |
20 d — 20 d
P i / 1 / \
w30 - i)
™ ~ Ny ~
40 40 o
-50 S0
60 df -0 d
70 -70
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 837,939 MHz 17.01 dBém dB down 9.67 MHz M1 1 838.018 MHz 15.31 dBém dB down 9.67 MHz
T 1 831,685 MHz -8.83 dBm nd@ 26.00 d& 1 1 831,685 MHz -10.74 dam nd@ 26.00 dB
T2 1 841,355 MH2 -9.10 dBm Q factor 86.7 T2 1 841,355 MH2 -10.05 dBm Q factor 86.7
J GHRRNNNED e CRNRNRNED e
Date: 15.DEC 2023 08:46:45 Date: 15 DEC. 2023 08:47:27
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FCC RF Test Report

Report No. : FG3N2317B

Middle Channel / 5MHz / QPSK

Middle Channel /5SMHz / 16QAM

& ctrum &
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
20 dBm mMi[1] i ‘14 75 aBm) 20 dbm . mMi[1] N 14.15 dBm)
g i 836.52000 MHz] ik 83598100 MHz]
o A PSP AP P, L, ) Vo - X
10 dBm S W P e Moy ) 26.00 db| 10 dem \ 1, BB A e 26.00 dB|
[ By +.935000000 MHZ| / Bw +.865000000 MHZ|
04 ‘f Q factor \ 169.5} 0a { Q factor \ 171.8}
o \ ) ;
-10 df ;) e -10 df )}
/ | / 3
204 v 20 d + v
) e \ [ N \
. T e o
M o .
40 d = 40 di 7
=0 50
60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836,52 MH2 14.75 dBm ndB down 4,935 MHz M1 1 835,081 MHz 14.15 d8m ndB down 4,865 MHz
T 1 834,002 MHz -11.03 dam nd@ 26.00 d& 1 1 834,052 MHz -11.63 dm nd@ 26.00 d&
T2 1 838,938 MH2 -11.03 dBm Q factor 169.5 T2 1 838,918 MH2 -11.99 dam Q factor 171.8
L J L L J L

Date 15.DEC.2023 08:48:31

Date: 15.0EC. 2023 08.43:52

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum m Sectrum I [w]
Ref Level 24.80 dém  Offset +.80 dB & RBW 100 kHz Ref Level 24.80 dom  Offset +.80 0B & RBW 100 kHz
lo At 30dE SWT 10 s @ VBW 300kHz  Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
20 dom I MiL1] —16.53 dam| 20 dor Mi[1] 15,40 dom|
I B S, B36.51800 MHz] . X ~ B36.87160 MHz]
i et i 26.00 dB)| e AN el T 26.00 dB)|
10 dsm . 10 dam .
Bw 3.021000000 MHz 7 Bw 3.050900000 MHz
od J Q factor 276.9) od { Q factor 274.9|
1 o
10 df ~ -10 di
/ | /
-20d . ; -20 df :
N DAY o "
— i
WA \ 1 5 v
; T VN,
40 . 40 di
50 50
-60 o -e0d
70 -70
CF 836.5 MHz 1001 pts Span 6.0 MHz CF B36.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 836,518 MHz 16.53 dem ndB down 3.021 MHz [ 1 8368716 MHz 15.40 dBm ndB down 3.0509 MHz
TL 1 535,0075 MHz -9.24 dBm nd@ 26.00 d& T1 1 534,9775 MHz -10.70 dBm nd@ 26.00 d&
T2 1 838.0285 MHz -9.52 dam q factor 276.9 T2 1 838,0285 MHz -10.79 dam q factor 274.3
L J L L J L

Date 15.DEC2023 08:49.56

Date: 15.DEC. 2023 08.50.16

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum
Ref Level 24.90 dam  Offset +.80 dé & RBW 30 kHz Ref Level 24.80 dém  Offset 4.80 d@ & RBW 30 kHz
o Att 30de SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT e Att 30de SWT 632 ps @ VBW 100kH:  Mode Auto FFT
SGL Count 100/100 SEGL Count 100/100
@17k Max [@ 17k Mzx
20 dBm CZETEN] 15.65 dBm| 20 B CZETEN] 354 dBm]
1 1 §6.32940 MHz] T 836.64270 MHz]
et A AR 26.00 dB| A Lo | b, 26.00 dB|
10 d8m . 10 dam. - WA .
7 Bw 1.278300000 MHZ K Bw 1.283900000 MHZ
od Q factor 654.2] od Q factor 651.6]
1574
-1od — -10d
B / ; / \
20 — = -20 y
~T A e
-30 dBme——rt — 30 dBp —
ey - ek ~ e A
v 7 v e
40 df 40 d
-50 -50
60 o -60 di
7od 70
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B36.5 MHz 1001 pts Span 2.8 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 ©36,3254 MHz 15.65 dBm ndB down 12783 MHz [ 1 5366427 MHz 12.54 dBm ndB down 12639 MHz
T1 1 835.8504 MH2 -10.25 dBm nd8 26.00 dB T1 1 8358566 MH2 -11.48 dBém nd8 26.00 dB
T2 1 537.1373 MHz -10.31 dém Q factor 554.2 T2 1 837, 1406 MHz -11.52 dém Q factor 6516
L )i J - L )i J -

Date: 15.DEC. 2023 08:51:20

Date: 15, DEC. 2023 08:51:41

Sporton International Inc. (Kunshan)
TTEL : +86-512-57900158
FCC ID : 2AOK9-MDUP5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

Occupied Bandwidth

Mode

LTE Band 5 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.93

8.97

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.47

4.50

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

271

2.72

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.10

ko Spectrum -
Offset 4.0 db & RBW 300 kiiz Ref Level 24.80 dom  Offset .80 OB & RBW 300 kHz
SWT 12,6 ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
20 dBm—rt MI[1j 17.21 dBm 20 dBm—- ’° m1[1] 15.75 dBm
- ot AT T ¥9.3370 MHZ X, - ) 834.7020 MHz
o dem ; Occ B o dam Fa . BT B 8.971028971 MH
/ | / 4
! / |
0 dém . T 0 dém g
! \ f \
-10 - -10 + -
L
- |
-20d -20 di t
Sy el . e - n
40 40 o
-50 S0
-60 d -60 d
70 -70
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
ML 1 830,337 MHz 17.21 dBm [ 1 834,702 MHZ 15.75 dem
TL 1 532,0644 MHz 9.48 dam Oce Bw 5931068931 MHz T1 1 532,045 MHz 8.63 dBm Oce Bw 5571028971 MHz
T2 1 8409955 MHz 10.58 dsm T2 1 8410155 MHz 9.74 dam
QNNNRNNED wa CRNRNRNED e
Date: 15.0EC 2023 08:47:08 Date: 15 DEC 2023 08:47.48

Sporton International Inc. (Kunshan)

TTEL : +86-512-57900158
FCC ID : 2A0OK9-MDUP5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

Middle Channel / 5MHz / QPSK

Middl

e Channel / 5MHz / 16QAM

& ctrum &
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT o Att S0dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm MI[1] 1326 dBn 20 dBm ""!,l“l 1300 dBn
: 835.24100 MHz] - 837.62900 MHz]
e o S Oeg PN o Ry
10 dBm y OB +.465534466 MHZ] 10 dem : A A0 +.495504496 MHZ]
Y
o v od f -
\ { \
-10 ¢ - -+ -10 d 7 \
/ | " / \
20 d r -20 4 ;
. P \ i rbod i
2y [P
s Tetin
40 S S 40 i -
=0 50
60 <60 di
7o d -70
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835,241 MHz 14.26 dB8m M1 1 B837.629 MHz 14.00 d8m
T 1 834,57223 MHz 8.53 dBm Occ Bw 4.465534466 MHz 1 1 83425225 MHz 9.49 dam Occ Bw 4.495504496 MHz
T2 1 838,73776 MHZ 9.60 darm T2 1 838, 74775 MHZ 8.62 darm
L J ( J e
Date: 15.0EC 2023 08:48:10 Date: 15 DEC. 2023 0849113
Spectrum ctrum
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT o Att S0dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dom " MI[1] 1624 aBm 20 dom MI[1] 168 aBm
- 836.33820 MH] - o i 835.39710 MH]
A B S B
10 dam 3 OCEBR 2.709290709 MHZ] 10 dam. " OEC B /-”\/\‘ 2.7152B4715 MHZ]
t‘ Y
ad 4 " 0 / T
{ / 4
-t d 7 . A0
/ \ { |
20 d ~ . -20 di - .
- | r |
) SRRV P e i N
“a e — 20 - —
: YA PN
40 d 40 d
=0 50
60 <60 di
70 -70
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result
ML 1 636, 3362 MHz 16.24 dBm M1 1 8353971 MHz 16.18 dBm
T 1 835,14535 MHz 9.76 dam oce Bw 2709290709 MHz T 1 835,15135 MHz 10.04 dam oce Bw 2.715284715 MHz
T2 1 83785465 MHz 9.65 dam T2 1 837.66663 MHZ 3.74 dom
L ]I J ( J -
Date: 15.DEC.2023 08:49:34 Date: 15.DEC. 2023 08:50:37
ectrum
Ref Level 2480 dém Offset 480 dB & RBW 30 kHz Ref Level 24,80 dém Offset 4.80 dB8 & RBW 30 kHz
jo ALt 30dE SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT b ALL 30dE SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dBm TRy} 15.36 dBm] 20 dBm . MI[1] 14.97 aBm]
I’ N LN 836.80770 MHz] 83616150 MHz]
- LN W s gz I, e . : ey
10 dBm T3 ity L 1093706294 MHez| 10 dem v o Lot o PG By 1.099300699 MHZ]
od 0 di
7 " ] N
-10 df A 10 d N
\ / B
A / \
20 d - 20 d -
T ™\ . AN
o va v T N
J -
40 o
S0 -50
60 df -0 d
7o d -70
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.8077 MHz 15.38 dBm M1 1 B836.1615 MHz 14.97 dBm
T 1 835.94695 MHz 7.99 dm Occ Bw 1.093706254 MHz 1 1 835.95455 MHz 6.90 dBm Occ Bw 1.099300659 MHz
T2 1 83704266 MHZ 5.70 darm T2 1 837.05385 MHZ 5.13 dam
L )| J - L )| J -
Date: 15.DEC 2023 08:50:58 Date: 15 DEC 2023 08:52.02
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Report No. : FG3N2317B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 15.DEC.2023 07-27-03

= S trum v
Ref Level 24.80 dbm  Offset .60 d3 Mode Auto Sweep Ref Level 24.80 dBm  Offset .60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit Gheck PABS | SPURIGHE CHEEKABS_ PABS
T o ZU agm
a0 niafrhm SPURIOUS_| INE_ABS PAES /’\ ine _| Fl.mzlsus_u\t_ms_ PAES
10 dBm l\ 10 dBm: T
ode [ J‘ 0B ‘I
| |
-10 dem -10 dBm—t—
-20 dBm ‘ll" -20 den
-30 dBm ]‘l\ t
-4 dBm \
50 dBm = / \- e
= S
—
P L~ Med —
-60 dem = 60 dB =
e B R —
70 dBm 04
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -48.30 dBm -35.39 dB 847.000 MHz 549.000 MHz 100,000 kHz 848.72527 MHz 20.87 dém 813 de
£23.000 MHz 824,000 Mz 20.000 kHz 823.39750 MHz -23.82 dBm -10.62 dB 845000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -25,07 dém -12.07 dB
824.000 MHz £26.000 MHz 100.000 kHz 62427572 MHz 20.865 dBm -9.14 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,00500 MHz -48,29 dBm -35.20 dB
Il J )i !
L JL J

Date: 15 DEC 2023 07:38 20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= S um
Ref Level 24.80 dBm  Offset 4,80 dB Mode Auto Sweep Ref Level 24.80 dBm  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES ne _} nuRIl:rusfu\thns, PAES
10 dém / csmuritn v 10 o e “ﬁ.
o / E . "[J' ‘
-10 dém - | -10 dfim ’
-20 dBm -20 gBm
-30 dBm ,J \"‘\ ’ujﬂ
-40 dBm " B 40 dem AW
I ‘\\ —
-50 dam — -50 den o =
L™ Nl
-60 dBm — 60 dB
70 dBm 704d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,98600 MHz -38.36 dBm -25.36 dB 847.000 MHz 848,000 MHz 100,000 kHz 843,22977 MHz 12,88 dém -17.12 dB
£§23.000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -28.24 dBm -15.24 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -30.16 dBm -17.16 dB
824.000 MHz £26.000 MHz 100.000 kHz §24.89510 MHz 12.85 dBm -17.15 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,651439 MHz -43,50 dBm -30,50 dB
g S —
1 ) wa I ] (]

Date: 15.DEC.2023 07.30:43

Date: 15 DEC 2023 07:41°59

Sporton International Inc. (Kunshan)
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Report No. : FG3N2317B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 24.80 dBm Offset 480 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

B trum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

@1 AvgPwr

Date: 15.DEC.2023 07-28:53

Date: 15 DEC 2023 07:40:10

20 n!}""" ¢heck PASS _jﬁgkim»mmm:&?—:a_

e _BPURIOUS_|INE_ABS PAES h& ine _f FI]H\IIJUS_LI\E_ADS_
10 dBm / 10 d8m 1
ode \‘ 0ds [ \
-10 dBm: - -10 dem: J
-20 dBm \A -20 dem: \J
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Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822.97203 MHz -40.11 dBm -27.11 dB 839,000 MHz 848,000 MHz 100,000 kHz 841,42258 MHz 2,92 dBm -27.08 dB
£§23.000 MHz 824,000 MHz 100.000 kHz 823.99750 MHz -33.10 dBm -20.10 dB 849,000 MHz 850.000 MHz 100.000 kHz 849,00050 MHz -32.35 dém -19.35 dB
824.000 MHz £34.000 MHz 100.000 kHz 826.74226 MHz 2.69 dBm -27.31 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,21479 MHz -36.00 dBm -23,00 dB

i y

Date: 15.DEC.2023 08:34.21

L L

Date: 15 DEC 2023 08:4538

1
J

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

= spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PApS
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm I -40 dBm *
50d8 S E e
50 { | 1 ] |[| =0 <em =
-60 da 50 dBm i
-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 793.61944 MHz -64.57 dBm -51.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 509.703%0 MHz -64.60 dBm -51.60 d&
860.000 MHz 1.000 GHz 100.000 kHz 950.83916 MHz -63.64 dBm -50.64 dB 860.000 MHz 1.000 GHz 100.000 kHz 989.58042 MHz -63.39 dém -50.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.94 dBm -29.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -38.64 dBm -25.64 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.85427 GHz -49.35 dem -36.35 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.86877 GHz -49.25 deém -36.25 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.84829 GHz -52.79 dBm -39.79 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.83329 GHz -52.80 dBm -39.80 dB
L JU J ( )t J € Ll
Date: 15.DEC.2023 07:25:13 Date: 15,DEC. 2023 07:34:31
Highest Channel / QPSK
Spectrum |ué-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N s 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
2
-50 dBm ] — -~ —
60 dBm——
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 799.89630 MHz -64.50 dBm -51.50 dB
860.000 MHz 1.000 GHz 100.000 kHz B863.70629 MHz -63.63 dBm -50.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -37.70 dBm -24.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -49.12 dBm -36.12 db
7,000 GHz 9.000 GHz 1.000 MHz 8,83675 GHz -52.46 dBm -39.46 db
)i J ( i

Date: 15.DEC.2023 07:36:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm I -40 dBm
50de | | - —al |[| =0 =& g —— A
-60 dB ! -60 dBm—F
-y
-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low |  Range Up RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 611.27311 MHz -64.44 dBm -51.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 745.15067 MHz -64.56 dBm -51.56 dB
860.000 MHz 1.000 GHz 100.000 kHz 934.05594 MHz -63.69 dBm -50.69 d& 860.000 MHz 1.000 GHz 100.000 kHz 964.68531 MHz -63.67 dBm -50.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.51 dBm -29.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -30.58 dBm -26.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96975 GHz -49.25 dém -36.25 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.52776 GHz -49.41 dém -36.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91377 GHz -52.53 dBm -39.53 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.82479 GHz -52.72 dBm -39.72 dB
L JU J L )t J € Ll
Date: 15.DEC.2023 07.45.49 Date: 15,DEC, 2023 075507
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm il
e -, -
-60 dBm
w
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 778.31959 MHz -64.60 dBm -51.60 dB
860.000 MHz 1.000 GHz 100.000 kHz 925.80420 MHz -63.74 dBm -50.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -39.35 dBm -26.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -49.04 dBm -36.04 db
7,000 GHz 9.000 GHz 1.000 MHz 7.05174 GHz -52.71 dBm -39.71 db

It )

Date: 15.DEC.2023 07.57.07
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
S0 dB - 50 dBm
60 dB - -60 dBm 1~
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 514.01924 MHz -68.81 dBm -55.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.21164 MHz -68.91 dBm -55.91 d8
860.000 MHz 1.000 GHz 100.000 kHz 919.37063 MHz -67.96 dBm -54.96 dB 860.000 MHz 1.000 GHz 100.000 kHz 886.22378 MHz -67.61 dBm -54.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -40.06 dBm -27.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -37.59 dBm -24.58 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -£2.42 dem -39.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85627 GHz -£2.65 deém -39.65 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.91627 GHz -60.63 dBm -47.63 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.91827 GHz -60.40 dBm -47.40 dB
L JU J L )t J € Ll
Date: 15.DEC.2023 08.06:26 Date: 15,DEC, 2023 08:15:44
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
‘Nuwﬂ
-60 dBm P L
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 799.11169 MHz -68.96 dBm -55.96 dB
860.000 MHz 1.000 GHz 100.000 kHz 952.37762 MHz -67.81 dBm -54.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -36.20 dBm -23.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80977 GHz -52.77 dBm -39.77 db
7,000 GHz 9.000 GHz 1.000 MHz 8.84779 GHz -60,38 dBm -47.38 db

It

J | L

Date: 15.DEC.2023 08:17:44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 5/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm Offset 4.80 di Mode Auto Swesp Ref Level 0.00 dBm  Offset +.80 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS PAES
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm 40 dBm
50 de | -50.dBm |
AVM o ,...-,cl«l
60 dB - -60 dBm - 1~

-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 614.80385 MHz -68.44 dBm -55.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 514.41154 MHz -67.91 dBm -54.91 dB
860.000 MHz 1.000 GHz 100.000 kHz 991.11888 MHz -67.88 dBm -54.88 dB 860.000 MHz 1.000 GHz 100.000 kHz 941.60839 MHz -67.93 dém -54.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -39.16 dBm -26.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -37.06 dBm -24.06 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.93825 GHz -£2.95 dem -39.95 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.78578 GHz -£2.95 deém -39.95 de
7.000 GHz 9.000 GHz 1.000 MHz 8.91027 GHz -60.53 dBm -47.53 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.89278 GHz -60.70 dBm -47.70 dB
L JU J L )t J € Ll
Date: 15.DEC.2023 08:27.03 Date: 15,DEC. 2023 08:36:20
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 dﬂ.ﬂ-? PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm 1
__,_M..-—nbw
-60 dBm T it - =
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 809.31159 MHz -68.90 dBm -55.90 dB
860.000 MHz 1.000 GHz 100.000 kHz 890.13986 MHz -67.79 dBm -54.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -37.60 dBm -24.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -52.66 dBm -39.66 db
7,000 GHz 9.000 GHz 1.000 MHz 8.87978 GHz -60,.52 dBm -47.52 db

It

J | L

Date: 15.DEC.2023 08:38:20
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saronas. FCC RF Test Report

Report No. : FG3N2317B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0024
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
0 Normal Voltage 0.0061
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0044
20 Minimum Voltage 0.0035
Note:

1. Normal Voltage =13 V. ; Minimum Voltage =12 V. ; Maximum Voltage =30 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TTEL : +86-512-57900158
FCC ID : 2AOK9-MDUP5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 12

Peak-to-Average Ratio

Mode

LTE Band 12 / 10MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

Full RB

Result

Middle CH

4.93

5.74

PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Ref Level 24.60 dom  Offset 4.60 db
bo_Att 30 6B AQT 2ms @ RBW 10 MHz

[@15a view

lcF 707.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%

samples: 130000

| 1% | 0% | o.o1% |
Trace 1 [ 21.26 dem | 26.74 dam .48 0B 2.41d8 423 dB 4.93 dB £.33 08
—_—
AR e

Date: 15, DEC. 2023 101357

Middle Channel / Full RB/ 16QAM

Ref Level 24.60 dom  Offset 4.60 db

bo_Att 30 6B AQT 2ms @ RBW 10 MHz
[@15a view

lcF 707.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function
Mean | peak | crest | 10%%

samples: 130000
| 100 | 0% | o.019% |

_Trace 1 [ 20.41d8m
—_—

26.94 dBm .54 dB 3.04 dB

4,87 dB 574 dB .26 dB

Date: 15, DEC. 2023 10:14:20

Sporton International Inc. (Kunshan)

TTEL : +86-512-57900158
FCC ID : 2A0OK9-MDUP5
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s=amranas. FCC RF Test Report Report No. : FG3N2317B

26dB Bandwidth

Mode
BW

LTE Band 12 : 26dB BW(MHz)
1.4MHz

Mod. QPSK 16QAM
Middle CH 1.26 1.30

BW

3MHz

Mod. QPSK 16QAM
Middle CH 3.02 3.03

BW

5MHz

Mod. QPSK 16QAM
Middle CH 4.94 4.94

BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.69 9.83

Spectrum o Spectrum o
Ref Level 24.60 dbm  Offset 4.60 db @ RBW 30 khz RefLevel 24.60 dom  Offsel 4.60 0B & RBW 30 KNz
o At SDdB SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT e At SDdE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dm ML) 15.95 dom 0 dim ML) 14.21 doml
R A . 707.27620 MHZ] i 707.67900 MHZ]
10 dBm — ik (- oSN 26.00 dB 10 dim PAvaaN S e Vo'l 26.00 dB
Bw \ 1.261500000 MH ] \ 1.295100000 MH
a den J Qfactor | 560.6 o dsn \ 46.4
10 -10
-20 = -20 di
A ls y o .
SIS — 3" dBm e - e
) nw
40 d -40d
-50 dem—t -50 dém—t
-60 d -60
70 d 70 di
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 T07.2762 MH2 15.95 dBém dB down 12615 MHz M1 1 T07.679 MHz 14.21 dBém dB down 12051 MHz
T 1 706.6673 MHz -9.97 dBm nd@ 26.00 d& 1 1 706.6483 MHz -11.73 dem nd@ 26.00 dB
T2 1 708, 1294 MH2 -9.88 dBm Q factos 560.6 T2 1 708, 1434 MHZ -11.65 dBm Q factos 546.4
GHRRNNNED e L il ] CRNRNRNED e
Date: 15.DEC 2023 08:07:11 Date: 15 DEC 2023 09:07.32

Sporton International Inc. (Kunshan)
TTEL : +86-512-57900158
FCC ID : 2AOK9-MDUP5
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SPORTON LAB.

FCC RF Test Report Report No. : FG3N2317B

LTE Band 12

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Date: 15.0EC. 2023 09.25:52

DCate: 15.0EC. 2023 09.26:13

o o
Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20gen .S 708.20730 s 20 e "y 708.30020 s
- e —y 30 M - - e - "
s o e e e \s \
10 dem ndB Y 26.00 dB| 10 dom ~ uh \ 26.00 dB|
By 3.015000000 MHZ] 7 By 4 3.033000000 M
ad ; Q factor 234.9) D / Q factor
1 11
-10 7 -10 "
v -20d : -
- R LA R e el
Y o . o~
40 -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708.2073 MHz 17.10 d8m ndB down 3.015 MHz M1 1 708.3092 MHz 16.55 dBm ndB down 3.033 MHz
T 1 705.9955 MHz -8.96 dBm nd@ 26.00 d& 1 1 7059955 MHz -9.71 dBm nd@ 26.00 d&
T2 1 709.0105 MH2 -8.72 dBm q factor 234.9 T2 1 7090285 MHZ -9.69 dBm q factor 233.5
— ] - X ] -

LTE Band 12

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Date: 15.DEC 2023 09:44:30

DCate: 15.0EC. 2023 09:44:55

Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT o Att S0dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- M1[1] 15.20 dBm] 20 dam M1l 13.95 aBm]
¥ - 707.68000 MHz] 705.86200 MHz]
) e ! >
10 dBm AVt g i 26.00 dB| 10 dBm favs 26.00 dB|
B \ +.935000000 MHZ | B .\ +.935000000 MHZ
od Q factor \ 143.4 od | Q factor 143.0f
- \ / \
T
-10 ! " -10 f 1
i \ / \
-20 d % 20 d £ t
ATt KAV T Wit ) ! |
40 di -40 de
50 d 50 d
End 60 d
-70 df 70 df
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.68 MH2 15.20 dBm ndB down 4,935 MHz M1 1 705,862 MHz 13.95 d@m ndB down 4,935 MHz
T 1 705,052 MHz -10.73 dam nd2 26.00 d& 1 1 705,042 MHz -11.68 dam nd2 26.00 d&
T2 1 709,985 MHz -10.59 dBm Q factor 143.4 T2 1 709,578 MHz -11.81 dém Q factor 143.0
— ] = — ] =

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum &2 ctrum &2
Ref Level 24.60 dam  Offset +.60 db = RBW 300 khz Ref Level 24.60 dom  Offset +.60 0B @ RBW 300 knz
o At 0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (017K Max
20 dBm- ML 16.71 dBm] 20 dem MI[1] 15.15 dBm]
‘ o . 709.9180 MHz] X 708.2590 MHz]
10 dem vl i - 26.00 dg| 10 dom R 26.00 dB|
f By 9.690000000 MHz 7 By \ 9.430000000 MHz
0d { Qfactor 73.9} 0a / Qfactor 72.0}
-l
-10 -10 ‘J
\ J
-20d - -20 df
P Raatdhe I e R - ~ [
40 -40 de
04 50 d
0d 60 d
-70 df 70 df
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
1 1 702,218 MHz 16.71 dém ndB down 2.6 Mz ML 1 703,259 Mz 15.15 dBm ndB down 2,83 Mz
T 1 702,645 MHz -9.23 dm nds 26.00 d8 T1 1 702,705 Mz -10.36 dem nds 26.00 d8
T2 1 712,335 MHz -5.47 dam Q factar 73.3 T2 1 712,535 MHz -10.23 dém Q factar 72.0
— ] - — ] -
Date 15.0EC.2023 10:13:14 Date: 15.0EC.2023 10:13:35
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SPORTON LAB.
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Report No. : FG3N2317B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.72

2.75

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.51

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

8.99

Spectrum o Spectrum o
Ref Level 24.60 dbm  Offset 4.60 db @ RBW 30 khz RefLevel 24.60 dom  Offsel 4.60 0B & RBW 30 KNz
o At SDdB SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT e At SDdE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.57 dBm -17.57 dB 711.000 MHz 716.000 MHz 100,000 kHz 712,23127 MHz 7,23 dBm -22.77 dB

£698.5900 MHz 599.000 MHz 30.000 kHz 696.99775 MHz -30.85 dBm -17.85 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00065 MHz -31.05 dBm -18.05 dB

699.000 MHz 704.000 MHz 100.000 kHz 699.735676 MHz 6.99 dBm -23.01 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -30.31 dBm -17.31 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3N2317B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ué.‘ S trum
Ref Level 24.60 dbm  Offset .60 d3 Mode Auto Sweep Ref Level 24.60 dBm  Offset .60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS L SPURLRIE CHBEKABS_
i ZU aB|
20 u!ilf;“‘ SPURIOUS_)INE_ABS PABS ﬂ LPI"II.’ _$PURIOUS_)INE_ABS_| f,\
10 dBm ‘f \1 10 d2m { l
- [f \ v =
10 dem - -10 dem )
-20 dBm i 4 -20 dem f i
-30 dém i -?u dB i}
1y [N Al I i
-40 dBm F 'Lﬂ\‘, I \ t -sold J 1 ¥ S
s, L 5
-50 dem — A ] '-rlﬁ_. 50 u.-qﬁt.,.fﬁ. e ot
/ \’\"\
60 dBm et 60 dBrr s
70 dBm 70d
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
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690.000 MHz 698,900 MHz 100.000 kHz 696.88555 MHz -32.52 dBm -18.52 dB 711.000 MHz 716.000 MHz 100,000 kHz 712,30619 MHz 6,11 dBm -23.89 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 69699985 MHz -32.08 dBm -19.08 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00455 MHz -32.38 dém -19.38 dB
699.000 MHz 704.000 MHz 100.000 kHz 699.90160 MHz 5.98 dBm -24.02 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -32.47 dBm -19.47 dB
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